RS-4
Part No 1344204

43-275
PIN ROUTER

LADELTA

Revised 3-31-92

A Pentair Company




52
o'ﬂ

‘OQ\IO)OI-&-QN—‘I

-
- O

NNMNNDNDMNNODN NN b ed od d b ok oed wh md b b
8¢omﬂo>ma<nk;—notomwamamwwwm

g @

8L8ERY

39
40
41
42
43
44
45A

45

REPLACEMENT PARTS

PART NUMBER DESCRIPTION

1344200 Cover (Current Models Only)

1344169 Air Valve Assembly

1344127 Fitting

1344192 Tubing (See Service Note A}

1344179 Conduit (See Service Note B)

1344126 Special Screw w/Fitting

1344199 Air Cylinder

1344239 Plunger

1246137 (Din 913) M5 x 8mm Hex Soc Set Screw

1344201 Fitting (Current Models Only)

1344238 Tube

1344137 (Din 915) M5 x 6mm Hex Soc Set Screw

1344132 1/4" Guide Pin

1344133 5/16" Guide Pin

1344134 3/8" Guide Pin

1344135 1/2" Guide Pin

1344136 Disc

1246008 (Din 916) M5 x 12mm Hex Soc Set Screw

1243336 (Din 912) M6 x 20mm Soc Hd Screw

1344177 Cutter Warning Label

1344168 Arm

1344178 Warning Label

1330147 (Din 912) M8 x 40mm Soc Hd Screw

1344127 Fitting

1344171 T-Connector

1344193 Air Fitting

1246131 (Din 933) M8 x 60mm Hex Hd Screw

1344167 Frame w/Guides

1344165 Tabie Insert

1344166 (Din 9427) M8 x 30mm Button Hd Screw

1344164 Table

1246101 (Din 1481) Dia 8 x 60mm Roll Pin

1344146 (Din 933) M6 x 20mm Brass Hex Hd
Screw

1344151 Ball

1344150 Handle

1344149 Block

1246104 (Din 912) M6 x 25mm Soc Hd Screw

1344148 Wavy Washer

1344147 Shoulder Screw

1344173 Spacer

1344174 Pivot Arm

1344172 Shoulder Screw

1344176 Clevis Assembly

1344175 Rod

1344191 Spring

1243526 (Din 125) 8.4mm Flat Washer

1342123 (Din 985) M8 Lock Nut

1344138 Support (Current Style, See Service
Note C)

1344139 Support (Early Style, See Service Note C)

REF

NO PART NUMBER DESCRFIPTION

46 902-01-010-1207 3/8-24 Hex Nut

47 1344145 3/8-24 x 1 1/4" Hex Soc Set Screw

48 1246070 {Din 912) M6 x 30mm Soc Hd Screw .

49 1344180 1/4-28 Qil Plug

50 1344140 Lock Knob

51 1344142 Stop Collar

52 1246004 (Din 912) M6 x 16mm Soc Hd Screw

53 1344143 . Bracket

54 1243501 (Din 84) M4 x 10mm Cheese Hd Screw

55 1344127 Fitting

56 1344144 Valve Assembly

57 1344126 Special Screw w/Fitting

58 1243496 (Din 934) M10 Hex Nut

59 1344141 Adjusting Screw

60 62-201 Motor, 230V, (Current Style, See Service
Note C)

60 62-200 Motor, 115V, (Current Style, See Service
Note C)

60A 5202 (2~-200 Porter Cable Motor, 115V, (Early Style,
See Service Note C)

60A -97549 ¢ 220! Porter Cable Motor, 230V, (Early Style,
See Service Note C)

PARTS LISTED BELOW FOR USE ON EARLY MODELS ONLY

75 1344126 Special Screw w/Fitting

76 1344199 Air Cylinder

77 1344127 Fitting

78 1344192 Tubing (See Service Note A)

79 1344179 Conduit (See Service Note B) ‘
80 1344129 Nut N

81 1344137 (Din 915) M5 x 6mm Hex Soc Set Screw
82 1344130 Tube

83 1344131 Plunger

84 1246137 (Din 913) M5 x 8mm Hex Soc Set Screw
85 1344126 Special Screw w/Fitting

86 1344169 Air Valve Assembly

87 1246051 (Din 912) M5 x 12mm Soc Hd Screw

88 1344170 Bracket

SERVICE NOTES:

A - Tubing sold at 10 ft length only sufficient to replace all tubing. Tubing
must be cut to correct length.

B - Conduit sold at 3 ft length only sufficient to replace ali conduit. Conduit
must be cut to correct length.

C - Early style motor barrels were 4.5" in diameter. Current style motor
barrels are 4.2" in diameter. See Service Bulletin ST-256 prior to ordering
early style motors.

RS-4




140 (2)
141 (2)

145

’ =~
128 (2) .

129 (2)\; / Lo

LA

\162 {2)

o

125 (5)//
126

127

130
129 (2)
131 (2)

155 (2)\;




REF
NO
100
101
102
102
103
104
105
106
106
107
108
109
110
111
112
125
126
127
128
129
130
131
133
134
135
136
137
138

REPLACEMENT PARTS

PART NUMBER DESCRFIPTION

901-02-030-0457 #6-32 x 1/2" Flat Hd Screw

1344189 Cover

1344187 Receptacle - 115V

1344188 Receptacle - 220V

1243395 (Din 934) M5 Hex Nut

1344186 Electrical Box

1344198 Cable Clamp

49-513 Power Cord - 115V

48-514 Power Cord - 230V

901-02-051-2860 #8-32 x 1/4" Fil Hd Ground Screw
1310162 {Din 85) M5 x 12mm Pan Hd Screw
438-01-628-0004 Switch w/Nuts

1344190 Switch Cover

901-02-030-0457 #6-32 x 1/2" Flat Hd Screw
424-01-014-0002 Switch Guard

1246056 {Din 912) M6 x 12mm Soc Hd Screw
1344152 Door w/Hinge

1344181 Namepilate

1246051 (Din 912) M5 x 12mm Soc Hd Screw
1246102 (Din 125) 5.3mm Flat Washer
1344153 Guard

1243395 (Din 934) M5 Hex Nut

1246004 (Din 912) M6 x 16mm Soc Hd Screw
1344185 Bracket

1344162 Lock Knob

1344182 Hinge Shim

1243526 (Din 125) 8.4mm Flat Washer
1246139 (Din 933) M8 x 18mm Hex Hd Screw

In order to promote tool safety,
damaged or missing standard s:
Any product which is presented to a Delta Authorized Service Center for re
safety equipment will have that e
Customers can avoid such char

REF
NO

139
140
141
142
143
144
145
146
147
148
149
150
151
152

183
154
155
156
157
158
158
160
161
162
175
176
177
178

PART NUMBER DESCRFIPTION

1246098 (Din 912) M5 x 16mm Soc Hd Screw

1344163 Wire Clamp .

1243395 (Din 934) M5 Hex Nut .

1344155 Foam

1243526 (Din 125) 8.4mm Flat Washer

1243398 (Din 934) M8 Hex Nut

1344154 Cabinet

1243456 (Din 934) M6 Hex Nut

1344156 Foot Guard

1246051 (Din 912) M5 x 12mm Soc Hd Screw

1246102 (Din 125) 5.3mm Flat Washer

1344158 Block

1246101 (Din 1481) Dia 8 x 60mm Roll Pin

1344184 (Din 7991) M6 x 40mm Hex Soc Flat Hd
Screw

1344157 Treadle

1344183 (Din 1481) Dia 8 x 60mm Roll Pin

1243456 (Din 934) M6 Hex Nut

1344159 Treadle Support Bracket

1246104 (Din 912) M6 x 25mm Soc Hd Screw

1246140 (Din 125) 6.4mm Fiat Washer

1344161 M6 Brass Washer

1344160 Bracket

1343642 (Din 985) M6 Hex Lock Nut

1243336 (Din 912) M6 x 20mm Soc Hd Screw

1344194 2.5mm T-Handle Hex Wrench

1344195 Smm T-Handle Hex Wrench

1344196 Grease Gun

1344197 Grease ‘

STANDARD SAFETY EQUIPMENT

Delta international Machinery Corp. strictly enforces the policy of repairing or repiacing any
afety equipment on machines presented to Delta Authorized Service Center for service/repairs.
pairs which contains missing or damaged standard
quipment repaired or replaced and the customer will be charged for any such service/repairs.
ges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can b’
obtained through the Delta Technical Publications Department or through your local service outlet.

RS-4




